

## CERTIFICATE

### HOHENSTEIN TYPE-TESTING · TEST REPORT 13.8.9.0012

According to the expert report n° 13.8.5.0041 dated on 17 April 2013, we confirm that the below mentioned item was tested at the Hohenstein Laboratories GmbH & Co. KG and is awarded with the certificate confirming

## SKIN FRIENDLY

The Cytotoxicity Test according to DIN EN ISO 10993-5 was carried out according to the appropriate standards and was successfully passed.

Sample: Silicone based spandex yarn  
Colour: Transparent  
Company: LeMur Spa  
Via Volta 27  
38061 Ala

The certificate is valid until 31 May 2015 (2 years)

Schloss Hohenstein · D-74357 Bönningheim, 06 May 2013

Director of the department  
Hygiene, Environment & Medicine

Prof. Dr. Dirk Höfer

